|
|
|
3BHOBBY 214 Racing Frame

3BHOBBY 214 Racing Frame

Rated 5.00 out of 5 based on 1 customer rating
(1 customer review)

Compatible with:

-GOPRO,SESSION, Yi,Runcam2, etc;
-Five types of FPV Camera (Swift, Owl, Eagle, 1177、1190) and so on;
-F3 flight control, integrated flight control tower(22mm high for flight control installation);
-Lantian 20-600MW adjustable FPV transmitter, FOXEER TM25 FPV transmitter, and Blacksheep FPV transmitter. Holes are reserved in the top plate for adjusting parameters;

Click here to login/register

Compare
SKU: B-FE-5811 Category:

Description

Features:

1. All the carbon fibre plates are made from custom-made pure carbon fibre, 3k cloth and military grade epoxy. The parts are cut to a particular angle to ensure the strength as well as the flexibility of our frame. The frame becomes more durable if you use 3M 171 glue around the side of the carbon fibre plate.

2. To reduce the wind drag, the arms are designed to be narrow (only 14mm wide), with the upper plate tilted. A platform is designed for installing a HD camera. Batteries can be placed there if a camera is not installed. This not only reduces battery accidents but also gets the quad’s heart closer to its centre of gravity, which makes the quad faster.

3. Four pure carbon fibre protectors, which are very light, are designed so that the ends of the arms are less easily broken. Unlike the heavy motor protective cover which increases wind drag and is not good for heat dissipation, this design helps to prolong the service life of the bottom plate and saves the cost of replacement.

4. Instead of the commonly used round mounting aluminium cylinder, high strength aluminium alloy support is used in our design. The mortise and tenon structure on the side plates can transfer the forces on the upper and lower plates, which makes the frame into a whole and increases the strength of the main body.

5. This quad can also be easily customised with your choice of equipment.

Our frame is compatible with:

1. Five types of FPV Camera (Swift, Owl, Eagle, 1177、1190)
2. GOPRO,SESSION, Yi,Runcam2, etc
3. F3 flight control, integrated flight control tower (22mm high for flight control installation)
4. Lantian 20-600MW adjustable FPV transmitter, FOXEER TM25 FPV transmitter, and Blacksheep FPV transmitter. Holes are reserved in the top plate for adjusting parameters.

Our frame support:

1. Installation of the FPV transmitter SMA perpendicular or parallel to the top plate
2. Installation of SMA from the middle, left or right of the FPV transmitter

 

Basic parameters:
1. Bottom plate thickness: 3.5mm
2. Side plate, top plate, SMA installation plate thickness: 2mm
3. Motor mounting axis distance: 214mm
4. Empty weight: 79g (without floor corner protectors and battery plate)

 

Adaptive equipment and recommendations:
1. Motor: 22 level brushless DC motor,KV2300-2600. Recommended adapter: BBB 3B-R2206,KV2300/2500
2. ESC: ESC 20-40A small cross axis/ small multicopter. Recommended adapter: GF-Maverick 24A (32-bit), BLHeli, BLHeli-S.
3. Propeller type: 5040504550505550 two blade and multi blade propeller. Recommended adapter: race GF5040,GF5045, free flight: 50505550.
4. FPV camera: Swift, Owl, Eagle, 1177, 1190.
5. HD camera: GOPRO2-3-4, GOPRO-SESSION, Yi, Runcam2 and so on.
6. Flight control: F3, integrated flight control tower.
7. FPV transmitter: Lantian 20-600MW adjustable FPV transmitter, FOXEER TM25 FPV
transmitter, Black sheep FPV transmitter (Holes are reserved in the top plate for adjusting
parameters).

User Manual Download:

3B-R-Racing-Frame-User-Manual.pdf

Spare Parts:

3b-r-racing-frame-spare-parts

 

 

Package diagram(as below)

setup_1-1

setup_1-2

setup_1-3

setup_1-4

setup_1_5

setup_1-6

Asselbly instruction

∇ Install the PDB board with M3*8(4pcs) nylon screws and M3(4pcs) nylon nuts

∇ Install the M3*5+6(4pcs) nylon stand-offs before installing your flight controller with M3(4pcs) nylon nuts

setup_8-1

setup_8-2

∇ You may also install flight control tower whereby additional stand-offs may be required

setup_8-3

setup_8-4

setup_8-5

∇ Attach the four aluminium stand-offs to the side plates. Note their orientation

∇ Four aluminium post has been installed

setup_8

setup_7

∇ Connect the side plate and bottom plate

∇ Use sink head hex socket screws M3*8(4pcs) to fix the side plate and bottom plate

setup_9

setup_10

∇ You may install a variety of cameras,such as Runcam Swift,Owl,Eagle,Foxeer1177,1190,etc.

∇ e.g. to install Runcam Eagle,use M2*4 round cup head hex socket screws on position B and M2*6 on position A

∇ Note the adjustable angles on side plates

setup_11

setup_12-1-1

side-plate-en-1

∇ Install video transmitter (pictured: lantian 20-600mw Vtx),note the holes are reserved on the top plate for easy access

setup_14

setup_15

setup_16

∇ e.g. you may access the Foxeer TN25 Vtx directly from the top plate

setup_17

setup_18

setup_19

∇ Install XT60 connector and LED lump

setup_21

setup_23

led-3-en-1

∇ Stick the non-slip silicon mat on top plate for HD sports camera

setup_24

setup_25

setup_27

∇ You may install a wide range of sports cameras such as Gopro 2-3-4,session,Yi and Runcam,etc.

setup_29

setup_26

setup_28

∇ Stick non-slip silicon mat on bottom plate and secure lipo with 20*200mm magic tape

setup_30

setup_31

setup_32

∇ Secure the EVA battery protector with on strap

setup_33

setup_34

setup_35

∇ You may also use two straps for maximum security

setup_34_3

setup_34_2

setup_34_1

∇ ESCs  maybe installed on top or under the arms

setup_36

setup_38

setup_37

∇ This frame will take a wide range of multi-blade props,such as Gemfan 5040-3,5050-3 and 5050-3(pictured)

setup_39

setup_40

setup_41

Have Fun!

Additional information

Weight 0.495 kg

Video And Links

Unboxing Video

1. 3B Hobby 3B-R 214 Racing frame Review and unboxing by Dennio FPV

2. 3B Hobby 3B-R 214 Racing frame unboxing and set up by Dark FPV

Flying Video

1. 3B Hobby 3B-R 214 Racing frame flying video by Downwind FPV

2. 3B Hobby 3B-R 214 Racing frame flying video by FPV Rewen

3. 3B Hobby 3B-R 214 Racing frame at the Golf Course quick freestyle by Willow FPV

1 review for 3BHOBBY 214 Racing Frame

    Show reviews in all languages (1)

  1. 5 out of 5

    The 3B-R Racing frame is a premium quality durable frame with excellent weight balance.
    The purple cnc aluminium columns, sunken screws and purple motors making this beast looking unique and sexy.
    The kit comes with PDB, RGB LED with buzzer and finally XT60 plug as well.
    The packaging is also nice, each element has it’s own place in a cutted foam. The production quality deserves 5 star rating too as I couldn’t find any burr or incorrectly cut element.

Add a review

%d bloggers like this: